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1. GENERAL INFORMATION

1.1 Notes of the test report

The test report may only be reproduced or published in full. Reproduction or publication of extracts
from the report requires the prior written permission of The State Radio_monitoring_center Testing
Center (SRTC).The test results relate only to individual items of the samples which have been
tested.

The certification and accreditation identifiers used in this report shall not be applicable to the tested
or calibrated samples thereof. The manufacturer shall not mark the tested samples or items (or a
separate part of the item) with the identifiers of certification and accreditation to mislead relevant
parties about the tested samples or items.

1.2 Information about the testing laboratory

Company: The State Radio_monitoring_center Testing Center (SRTC)
Test Site 1: 15th Building, No.30 Shixing Street, Shijingshan District
Test Site 2: No.80, Zhaojiachang, Beizang, Daxing District

City: Beijing

Country or Region: P.R.China

Contacted person: Liu Jia

Tel: +86 10 57996183

Fax: +86 10 57996388

Email: liujiaf@srtc.org.cn

Designation Number: | CN1267

Registration number: 239125

1.3 Applicant’s details

Company: SHARP CORPORATION

Address: 1 Takumi-cho, Sakai-ku, Sakai City, Osaka 590-8522, Japan
City: Osaka

Country or Region: Japan

Contacted person: Mr. Taihei Ohtsuka

1.4 Manufacturer’s details

Company: SHARP CORPORATION

Address: 1 Takumi-cho, Sakai-ku, Sakai City, Osaka 590-8522, Japan

City: Osaka

Country or Region: Japan

Contacted person: Mr. Taihei Ohtsuka
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1.5 Test Environment

Date of Receipt of test sample at SRTC: 2024/6/30

Testing Start Date: 2024/7/1

Testing End Date: 2024/7/30

Environmental Data: Temperature (°C) Humidity (%)
Ambient 25 40
Maximum Extreme 55 ---
Minimum Extreme -10 ---
Normal Supply Voltage (V d.c.): 4.0

Maximum Extreme Supply Voltage (V d.c.): 4.3

Minimum Extreme Supply Voltage (V d.c.): 3.7

2 DESCRIPTION OF THE DEVICE UNDER TEST
2.1Final Equipment Build Status

Frequency Range:

WCDMA Band II: Tx:1850~1910MHz Rx:1930~1990MHz
WCDMA Band V: Tx: 824~849MHz Rx: 869~894MHz

Mode: HSDPA/HSUPA/HSPA+
Duplex Mode: FDD
Duplex Spacing: Band Il: 80MHz/ Band V:45MHz
Antenna Type: PIFA

WCDMA Band Il: -1.9dBi
Antenna Gain: WCDMA Band V: -4.5dBi

ERP = EIRP(Power +Gain) — 2.15 (dB)

Power Supply: Battery/DC supply
Software Revision: A6120
Hardware Revision: DVT
IMEI Conducted: 04401231777521

Radiated: 004401231776093

2.2 Support Equipment

The following support equipment was used to exercise the DUT during testing:

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-57996183
Fax: 86-10-57996388

Page number: 3 of 59

V3.0.0




SRTC

BN A No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Equipment: Li-lon

Manufacturer: ATL

Model Number: UBATIA320AFN2

3 REFERENCE SPECIFICATION

Specification Version Title
ECC Part? 2023 Frequency f'allocatlons and radio treaty matters; general rules

and regulations

FCC Part22 2023 Public mobile services

FCC Part24 2023 Personal communications services

FCC Part27 2023 Miscellaneous wireless communications services

ANS| C63.26 2015 Amerlcgn natlonal' stgndard for cpmpllapce testing of
transmitters used in licensed radio services

KDB 971168 April 9, | Measurement guidance for certification of licensed digital

D01 2018 transmitters
March Land Mobile FM or PM Communications Equipment
TIA-603-E-2016 2016 Measurement and Performance Standards

4 KEY TO NOTES AND RESULT CODES

The following are the definition of the test result.

Code Meaning
PASS Test result shows that the requirements of the relevant specification have
been met.
FAIL Test result shows that the requirements of the relevant specification have
not been met.
NT Normal Temperature
NV Nominal voltage
HV High voltage
LV Low voltage
The State Radio_monitoring_center Testing Center (SRTC) Page number: 4 of 59
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5 RESULT SUMMARY

Test
No. Test case FCC reference Verdict .
Site
1 RF Power Output 2.1046 Pass 1
Effective Radiated Power
and
2 _ _ . 22.913(a),24.232(c),27.50(d)(4) Pass 1
Effective Isotropic Radiated
Power
3 Occupied Bandwidth 2.1049 Pass 1
4 Emission Bandwidth 2.1049 Pass 1
Spurious Emissions at
5 2.1051,22.917(a),24.238(a),27.53(h) | Pass 1
antenna terminal
6 Band Edges Compliance 2.1051,22.917(a),24.238(b),27.53(h) | Pass 1
7 Frequency Stability 2.1055,22.355,24.235,27.54 Pass 1
8 Peak-Average Ratio 24.232(d),27.50(d)(5) Pass 1

Test Site 1: 15th Building, No.30 Shixing Street, Shijingshan District

This Test Report Is Approved by:

Mr. Peng Zhen % i

Review by:
Mr. Li Bin

fi

Tested and Issued by:
Mr. Liang Xisheng

Vit 7
i

Approved date:

20240730
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Test
No. Test case FCC reference Verdict .
Site
Radiated Spurious
9 2.1053,22.917(a),24.238(a),27.53(h) | Pass 2

Emissions

Test Site 2: No.80, Zhaojiachang, Beizang, Daxing District

This Test Report Is Approved by:

Mr. Liu Wei A LA
— l -
)7J 42@1

Review by:
Mr. Guo Yu

b

Tested and Issued by:
Mr. Dong Qifeng

Approved date:

20240730
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6 TEST RESULT

6.1 RF Power Output

Rule Part(s):
2.1046

Test Setup:

EUT

RF output

Test procedure:

WCDMA Mobile Station Tester

After a radio link has been established between EUT and Tester, the output power of the
cell signal of the testing equipment will be decreased until the output power of the EUT
reach a maximum value. Then the test data can be read at the tester screen. The loss
between RF output port of the EUT and the input port of the tester will be taken into

consideration.

The measurement will be conducted at three channels (Low, middle and High channels).

Limits: Limits: No specific conduct power requirements in part 2.1046.

Test result;

The test results are shown in Appendix A.
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FCC ID: APYHRO00334

6.2 Effective Radiated Power and Effective Isotropic Radiated Power

Rule Part(s):
FCC: 22.913(a) (5), 24.232(c), 27.50(d) (4)

Test setup:

RF output
EUT Mobile Station Tester

Test procedure:

KDB 971168 D01 v03r01 — Section 5.6

Test Settings

Subclause 5.2.5.5 of ANSI C63.26-2015 is applicable, along with the following provisions.
For personal/portable radios utilizing an integral antenna, the factor LC is typically negligible.
However, in a fixed station transmit system that utilizes a long cable run between the
transmitter and the transmitting antenna, this factor can be significant. The minimum cable
loss should be used in this equation.

The relevant equation for determining the ERP or EIRP from the conducted RF output
power measured is:

ERP/EIRP = PMeas — LC + GT

Where:

ERP/EIRP = effective or equivalen radiated power, respectively (expressed in the same
units as PMeas, typically dBW or dBm)

PMeas = measured transmitter output power or PSD, in dBW or dBm

LC = signal attenuation in the connecting cable between the transmitter and antenna in dB
GT = gain of the transmitting antenna, in dBd (ERP) or dBi (EIRP)

ERP/EIRP LIMIT

This value is EIRP since the measurement is calibrated using an antenna of known gain
(2.15dB) and known input power. ERP can be calculated from EIRP by subtracting the gain
of the dipole, ERP = EIRP — 2.15 (dB).

22.913(a) (5)

The ERP of mobile transmitters and auxiliary test transmitters must not exceed 7 watts.
24.232(c)

Mobile and portable stations are limited to 2 watts EIRP and the equipment must employ a
means for limiting power to the minimum necessary for successful communications.
27.50(d) (4)

Fixed, mobile, and portable (hand-held) stations operating in the 1710-1755 MHz band and
mobile and portable stations operating in the 1695-1710 MHz and 1755-1780 MHz bands
are limited to 1 watt EIRP. Fixed stations operating in the 1710-1755 MHz band are limited
to a maximum antenna height of 10 meters above ground. Mobile and portable stations
operating in these bands must employ a means for limiting power to the minimum
necessary for successful communications

Test result:

The test results are shown in Appendix A.
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FCC ID: APYHRO00334

6.3 Occupied Bandwidth

Rule Part(s):
FCC: 2.1049
Test Setup:
Mobile Station Tester
RF output Power
EUT Divider

Spectrum Analyzer

Test procedure:
KDB 971168 D01 v03r01 — Section 4.2

Test Settings

1. The signal analyzer’s automatic bandwidth measurement capability was used to perform
the 99% occupied bandwidth and the 26dB bandwidth. The bandwidth measurement was
not influenced by any intermediate power nulls in the fundamental emission.

2. RBW =1 — 5% of the expected OBW

3. VBW = 3 x RBW

4. Detector = Peak

5. Trace mode = max hold

6. Sweep = auto couple

7. The trace was allowed to stabilize

8. If necessary, steps 2 — 7 were repeated after changing the RBW such that it would be
within 1 — 5% of the 99% occupied bandwidth observed in Step 7

Limits: No specific occupied bandwidth requirements in part 2.1049

Test result:
The test results are shown in Appendix A.
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6.4 Emission Bandwidth

Rule Part(s):
FCC: 2.1049
Test Setup:
Mobile Station Tester
RF output Power
EUT Divider

Spectrum Analyzer

Test procedure:
KDB 971168 D01 v03r01 — Section 4.2

Test Settings

1. The signal analyzer’s automatic bandwidth measurement capability was used to perform
the 26dB occupied bandwidth and the 26dB bandwidth. The bandwidth measurement was
not influenced by any intermediate power nulls in the fundamental emission.

2. RBW =1 - 5% of the expected OBW

3. VBW 2 3 x RBW

4. Detector = Peak

5. Trace mode = max hold

6. Sweep = auto couple

7. The trace was allowed to stabilize

8. If necessary, steps 2 — 7 were repeated after changing the RBW such that it would be
within 1 — 5% of the emission bandwidth observed in Step 7

Limits: No specific occupied bandwidth requirements in part 2.1049

Test result:
The test results are shown in Appendix A.
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6.5 Spurious Emissions at antenna terminal

Rule Part(s):
FCC: 2.1051, 22.917(a), 24.238(a), 27.53(h)
Test Setup:
Mobile Station Tester
RF output Power
EUT Divider

Spectrum Analyzer

Test procedure:
KDB 971168 D01 v03r01 — Section 6.0

Test Settings

1. Start frequency was set to 30MHz and stop frequency was set to 10GHz for Cell, 20GHz
for PCS

2. RBW=100 kHz (For below 1GHz), 1MHz (For above 1GHz)

3. VBW = 3 x RBW

4. Detector = RMS

5. Trace mode = trace average for continuous emissions, max hold for pulse emissions

6. Sweep time = auto couple

7. The trace was allowed to stabilize

Limits:
The minimum permissible attenuation level of any spurious emission is 43+log 10(P watts)),
where P is the transmitter power in Watts.

Test result:
The test results are shown in Appendix A.
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6.6 Band Edges Compliance

Rule Part(s)
FCC: 2.1051, 22.917(a), 24.238(a), 27.53(c)
Test Setup:
Mobile Station Tester
RF output Power
EUT Divider

Spectrum Analyzer

Test procedure:
KDB 971168 D01 v03r01 — Section 6.0

Test Settings

1. Start and stop frequency were set such that the band edge would be placed in the center
of the plot

. Span=2MHz

. RBW > 1% of the emission bandwidth

. VBW > 3 x RBW

. Detector = RMS

. Number of sweep points = 2 x Span/RBW

. Trace mode = trace average for continuous emissions, max hold for pulse emissions
. Sweep time = auto couple

. The trace was allowed to stabilize

O©Coo~NOOOADWDN

Limit: The minimum permissible attenuation level of any spurious emission is 43+log+o (P
watts]), Where P is the transmitter power in Watts.

Test result:
The test results are shown in Appendix A.
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6.7 Frequency Stability

Rule Part(s)
FCC: 2.1055, 22.355, 24.235, 27.54
Test setup:

P Climate Chamber 3

: EUT :

E E WCDMA Mobile Station Tester

DC
Power Supply

Test Procedure:
ANSI/TIA-603-E-2016

Test Settings

1. The carrier frequency of the transmitter is measured at room temperature (20°C to
provide a reference).

2. The equipment is turned on in a “standby” condition for fifteen minutes before applying
power to the transmitter. Measurement of the carrier frequency of the transmitter is made
within one minute after applying power to the transmitter.

3. Frequency measurements are made at 10°C intervals ranging from -30°C to +50°C (The
temperature range can be declared by the manufacturer). A period of at least one half-hour
is provided to allow stabilization of the equipment at each temperature level.

Limits: For Part 22, the frequency stability of the transmitter shall be maintained
within£0.00125% (£2.5 ppm) of the center frequency. For Part 24, the frequency stability
shall be sufficient to ensure that the fundamental emission stays within the authorized
frequency block.

Test result:
The test results are shown in Appendix A.
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6.8 Radiated Spurious Emissions

Rule Part(s)
FCC: 2.1053, 22.917(a), 24.238(a), 27.53(h)

Test Setup:

4m
F Measurement
Distance

- Ant

EUT —‘ D%
|

| | |_

Turntable |ggor15m | 1M

‘ RF Test
“| Receiver
| I
il
Ground Plane
Step 1
1
4m
Measuremem-'—‘
Substituti K Distance
ubstitution An Ant
G |
l ] ‘
Turn Table
s 0.8mor 1.5 lm
:\:Lg - RF Test
Gen ‘ I I Receiver
<
Ground Plane
Step 2

Test procedure:

The measurements procedures in TIA-603-E-2016 are used.

The spectrum was scanned from 30MHz to the 10th harmonic of the highest frequency
generated within the equipment.

Step 1:

The measurement is carried out in the chamber. EUT was placed on a 0.8m (f<<1GHz)/

1.5m (f>1GHz) high non-conductive table at a 3 meters test distance from the test receive
antenna. A receiving antenna was placed on the antenna mast 3 meters from the EUT. The

The State Radio_monitoring_center Testing Center (SRTC) Page number: 14 of 59
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height of receiving antenna from 1m to 4m and varies in certain range to find the maximum

power value. A radio link shall be established between EUT and Tester. The output power of

the cell signal of the tester will be decreased until the output power of the EUT reach a

maximum value. A peak detector is used and RBW is set to 100 kHz (f<1GHz)/1MHz

(’>1GHz). The antenna shall be performed under horizontal and vertical polarization. The

turn table shall be rotated from 0 to 360 degrees for detecting the maximum power value on

spectrum analyzer or receiver. The spectrum analyzer scans from 30MHz to 10th harmonic

of the carrier. A notch filter is necessary in the band near to the carrier frequency. A high

pass filter is needed to avoid the distortion of the testing equipment in the band above the

carrier frequency.

Step 2:

A log-periodic antenna or double-ridged waveguide horn antenna shall be substituted in

place of the EUT. The log-periodic antenna will be driven by a signal generator and the level

will be adjusted till the same power value on the spectrum analyzer or receiver. The level of

the spurious emissions can be calculated through the level of the signal generator, cable

loss, the gain of the substitution antenna and the reading of the spectrum analyzer or

receiver.

A power (Pmea) is applied to the input of the substitution antenna, and adjusts the level of

the signal generator output until the value of the receiver reach the previously recorded (Pr).

The power of signal source (Pmea) is recorded. The test should be performed by rotating

the test item and adjusting the receiving antenna polarization.

A “reference path loss” should be calculated after test. The attenuation of “reference path

loss” is the cable loss between the Signal Source with the Substitution Antenna (Pca) and

the Substitution Antenna Gain (Ga).

Calculation procedure:

The data of cable loss and antenna gain has been calibrated in full testing frequency range

before the testing.

The power of the Radiated Spurious Emissions is calculated by adding the cable loss and

antenna gain. The basic equation with a sample calculation is as followed:

Power (EIRP) = Pmea+ Pca + Ga

This value is EIRP since the measurement is calibrated using an antenna of known gain

(2.15dB) and known input power. ERP can be calculated from EIRP by subtracting the gain

of the dipole, ERP = EIRP — 2.15 (dB).

Assumed the power of signal source record is -20dBm. A cable loss of -30dB, and an

antenna gain of 11dB are added.

P=Pmea+Pca+Ga=(-20dBm)+(-30dB)+(11dB)= -39dBm

Note: We tested both horizontal and vertical polarization, but only the largest numerical

polarity of the two polarities was recorded in the final report.

Test result:
The test results are shown in Appendix B.
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6.9 Peak-Average Ratio

Rule Part(s)
FCC: 24.232(d), 27.50(d) (5)
Test Setup:
Mobile Station Tester
RF output Power
EUT Divider

Spectrum Analyzer

Test procedure:
KDB 971168 D01 v03r01 — Section 5.7.1

Test settings:

1. The signal analyzer’s CCDF measurement profile is enabled

2. Frequency = carrier center frequency

3. Measurement BW > Emission bandwidth of signal

4. The signal analyzer was set to collect one million samples to generate the CCDF curve

5. The measurement interval was set depending on the type of signal analyzed. For
continuous signals (>98% duty cycle), the measurement interval was set to 1ms. For burst
transmissions, the spectrum analyzer is set to use an internal “RF Burst” trigger that is
synced with an incoming pulse and the measurement interval is set to less than the
duration of the “on time” of one burst to ensure that energy is only captured during a time in
which the transmitter is operating at maximum power

Limits: the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

:I'est result:
The test results are shown in Appendix A
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7 MEASUREMENT UNCERTAINTIES

ltems Uncertainty
RF Power Output 0.6 dB
Effective Radi_ated P.ower and Effective 0.6 dB
Isotropic Radiated Power
Occupied Bandwidth 3kHz
Emission Bandwidth 3kHz
Peak-Average Ratio 0.8dB
Frequency Stability 48Hz
Band Edges Compliance 1.2dB
9kHz~2GHz 1.2dB
Spurious Emissions at antenna 2G~3.6GHz 1.4dB
terminal 3.6G~8GHz 2.2dB
8G~12.75GHz 2.7dB
30MHz~200MHz 4.88dB
Radiated Emission Measurement 200MHz~1GHz 4.87dB
1GHz~18GHz 4.58dB
18GHz~40GHz 4.35dB

Note 1: According to the test specification limit (The test results fully compliance with the
test standard limit requirements)

Note 2: According to test specification limits plus uncertainties (The test results exceed the
standard limit requirements and meet the standard requirements after adding the system
uncertainty)

Note 3: Test operation mode is Note 1
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8 TEST EQUIPMENTS
No. Name/Model Manufacturer S/N CallbrEifan Callorzifar
Date Due Date
1 Mobile Station Tester / MT8820C Anritsu 6201300660 | 2024.06.21 2025.06.20
Radio Communication Station /
2 CMW500 R&S 161702 2024.06.21 2025.06.20
3 Spectrum Analyzer / FSV40 R&S 101065 2024.06.21 2025.06.20
4 Spectrum Analyzer / N9020A Agilent MY48010771 | 2024.03.06 2025.03.05
5 Power Divider / 11667A HP 19632 2024.06.21 2025.06.20
6 DC Power Supply / E3645A Agilent MY40000741 | 2024.03.06 2025.03.05
7 Temperature chamber / SH241 ESPEC 92013758 2024.06.21 2025.06.20
Fully-Anechoic Chamber /
8 12.65mx8.03mx7.50m FRANKONIA |+ = | )
Semi-Anechoic/Chamber /
9 23.18mx16.88m»9.60m FRANKONIA I R
10 Turn table Diameter:1m FRANKONIA | - | = | e
11 Turn table Diameter:5m FRANKONIA | - | = | e
12 Antenna master FAC(MA4.0) MATURO |  —— | - | -
13 Antenna master SAC(MA4.0) MATURO | = = | == | e
Shielding room /
14 9.080mx5.255mx3.525m FRANKONIA | = | )
Double-Ridged Waveguide Horn
15 Antenna / HE 907 R&S 100512 2024.06.21 2025.06.20
Double-Ridged Waveguide Horn
16 Antenna / HE 907 R&S 100513 2024.06.21 2025.06.20
17 Ultra log antenna / HL562 R&S 100016 2024.06.21 2025.06.20
18 Receive antenna /3160-09 SCHIARZ | 002058002 | 2024.06.21 | 2025.06.20
19 EMI test receiver / ESI 40 R&S 100015 2024.06.21 2025.06.20
20 EMI test receiver / ESCS30 R&S 100029 2024.06.21 2025.06.20
21 Receive antenna / HL562 R&S 100167 2024.06.21 2025.06.20
22 AMN / ENV216 R&S 3560.6550.12 | 2024.06.21 2025.06.20
FCC auto test system / .
23 RT9100L-2 Radiosky V1.05 / /
24 EMI test software / EMC32 R&S V10.20.01 / /
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B MR e No.: SRTC2024-9004(F)-24062805(B)

FCC ID: APYHRO00334
APPENDIX A — TEST DATA OF CONDUCTED EMISSION
WCDMA Band I
1.  RF Power Output

Mode Carrle(rlvml‘rl_elg)uency Channel No. RF Pcz\(ljvl?,err’n C))utput
Release 99 RMC,12.2kbps 1852.4 9262 22.36
Release 99 RMC,12.2kbps 1880 9400 22.75
Release 99 RMC,12.2kbps 1907.6 9538 22.18

Mode Carrle(rlvml‘rl_elg)uency Channel No. RF Pcz\évBe:n C))utput
HSDPA Subtest1 1852.4 9262 21.25
HSDPA Subtest1 1880 9400 21.71
HSDPA Subtest1 1907.6 9538 21.15
HSDPA Subtest2 1852.4 9262 20.85
HSDPA Subtest2 1880 9400 21.31
HSDPA Subtest2 1907.6 9538 20.76
HSDPA Subtest3 1852.4 9262 20.74
HSDPA Subtest3 1880 9400 21.23
HSDPA Subtest3 1907.6 9538 20.65
HSDPA Subtest4 1852.4 9262 20.75
HSDPA Subtest4 1880 9400 21.23
HSDPA Subtest4 1907.6 9538 20.66

Mode Carrle(rl\;l‘ﬁg)uency Channel No. RF Pcz\évg:n?utput
HSUPA Subtest1 1852.4 9262 21.36
HSUPA Subtest1 1880 9400 21.59
HSUPA Subtest1 1907.6 9538 21.36
HSUPA Subtest2 1852.4 9262 19.34
HSUPA Subtest2 1880 9400 19.60
HSUPA Subtest2 1907.6 9538 19.36
HSUPA Subtest3 1852.4 9262 20.37
HSUPA Subtest3 1880 9400 20.57
HSUPA Subtest3 1907.6 9538 20.34
HSUPA Subtest4 1852.4 9262 19.00
HSUPA Subtest4 1880 9400 19.21
HSUPA Subtest4 1907.6 9538 19.04
HSUPA Subtest5 1852.4 9262 21.36
HSUPA Subtest5 1880 9400 21.55
HSUPA Subtest5 1907.6 9538 21.38
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R AR R No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334
Mode Carrle(rl\;l‘rl_elg)uency Channel No. RF Pcz\évBe:n C))utput
HSPA+ QPSK 1852.4 9262 21.04
HSPA+ QPSK 1880 9400 21.47
HSPA+ QPSK 1907.6 9538 20.92
HSPA+ 16QAM 1852.4 9262 21.04
HSPA+ 16QAM 1880 9400 21.46
HSPA+ 16QAM 1907.6 9538 20.92
2. Occupied Bandwidth
Mode Carrle(r'vll‘r:g)uency Channel No. BandW|dtr(1 I\;If-| 2)9% Power
Release 99 1852.4 9262 4.14
Release 99 1880 9400 4.15
Release 99 1907.6 9538 4.16
Mode Carrle(r'vll‘r:g)uency Channel No. BandW|dtr(1 I\;If-| 2)9% Power
HSDPA 1852.4 9262 4.16
HSDPA 1880 9400 4.15
HSDPA 1907.6 9538 415
Mode Carrle(rlvll‘r:g)uency Channel No. BandW|dtr(1 I\;If-| 2)9% Power
HSUPA 1852.4 9262 4.15
HSUPA 1880 9400 4.15
HSUPA 1907.6 9538 4.15
Mode Carrle(rlvll‘rﬁg)uency Channel No. BandW|dtr(1 I\jl)lf-l 2)9% Power
HSPA+ 1852.4 9262 4.15
HSPA+ 1880 9400 4.15
HSPA+ 1907.6 9538 4.16
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Test Mode: Release 99

Agiloas Spectrim aalyzi -

L
ter Freg 1.852400000 GHz

Centar Fraq; 1852600000 GH:
Trig: Free Bum
: 40 aft

aften: &0

Oceupied Bandwidth

4.1441 MHz
6.222 kHz
4.884 MHz

Transmit Freq Error
= dB Bandwidth

#VBW 200 kHz

Total Power

OBW Power
% dB

HuwglHald: 186460

127841 A1 18, 2024
Radle 5t Nene

Radio Device: BTS

; Span 1
#Sweep

32.0 dBm

sTims

‘OLA14R 0 4 18, 2024
Radie 516 Hene.

oHr
Hirg|Hold: 160¢180

Radlo Dovice; TS

H#VBW 200 kHz
Occupied Bandwidth
4.1491 MHz
Transmit Freq Error 3.258 kHz DBW Power
x dB Bandwidth 48 3 xdB

Total Power

Channel 9262

Centar Fraq; 1 507500000 GH:
W Trig: Free fum
st 40 68

Oceupied Bandwidth

4.1591 MHz
Transmit Freq Error =1.602 kHz
= dB Bandwidth 4,709 MHz

HuwglHald: 1

#VBW 200 kHz

Total Power

OBW Power
% dB

Channel 9400

I 01331 A 18, 2024
Radic 51 Hone

60H00

Radlo Device: BTS

"S;')an ¥
#Sweep

1.2 dBm

Channel 9538
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Test Mode: HSDPA

Agilon Spactium Aealyzer -
Center Fraq; 1852800000 OH2

Trig: Free Bum
#dmen: 40 8

L
ter Freg 1.852400000 GHz

#VBW 200 kHz

Oceupied Bandwidth

Total Power
4.1563 MHz

Transmit Freq Error - kHz OBW Power

x dB Bandwidth 703 MHz x dB

usa sTaLs

Huug|Hald: 4064106,

L1734 A 18, 2024
Fadie 5t Nons

Radlo Device: BTS

‘OLZL 0L A1, 2024
Rdie S2d: Hene.

Ghz
Hirg|Hald: 100¢180

Radlo Davice; BTS

H#VBW 200 kHz

Occupied Bandwidth
4,1546 MHz
Transmit Freq Error 434 He
x dB Bandwidth

Total Power

OBW Power
4,897 MHz x dB

s sTaLS

Channel 9262

Contar Fraq 1507500000 OH1
Trig: Free Rum Juvg|Hald: 1004160
#dmen: 40 68

r

1 GHz
#Res BW 51 kHz

#VBW 200 kHz
Oceupied Bandwidth
4.1533 MHz

-1.482 kHz OBW Power
4.870 MHz x dB

Total Power

Transmit Freq Error
= dB Bandwidth

s st

Channel 9400

01237 A4 18, 2024
Radie 51 Nens

Radlo Device: BTS

Channel 9538
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Test Mode: HSUPA

Agiloas Spectrim aalyzi -

L T
ter Freg 1.852400000 GHz Center Fraq: 1852400000 GH1

afmen: &0

#VBW 200 kHz
Oceupied Bandwidth
4.1482 MHz

8.716 kHz OBW Power
= dB Bandwidth 4, 2 MHz x dB

Total Power

Transmit Freq Error

usc Tl

Trig: Free Bum HuuglHald: 4064106
: 40 afl

L4338 A 18, 2024

Radic 514 Neas
Center Freg
1 BEZ400000

Radlo Duvice: BTS

éhan Ll
#Sweep

31.0 dBm

‘C2AAR: 1 A 14 18, 2024
Radie 526 Hene.

Radlo Davice; BTS

ohr
HirglHold: 106480

H#VBW 200 kHz

Occupied Bandwidth
4,1531 MHz
Transmit Freq Error -1.284 kHz
x dB Bandwidth

Total Power

OBW Power
4.713 MHz x dB

Channel 9262

Contar Fraq; 1907500000 OH1
Trig: Free Rum HuvglHald: 064166
#dmen: 40 68

T 1 GHz
es BW 51 kHz

#VBW 200 kHz
Oceupied Bandwidth

4,1539 MHz
Transmit Freq Error kHz OBW Power
» dB Bandwidth .70 x dB

Total Power

usc sTaLs

Channel 9400

T27A 00 A 18, 2024
Radie 518 Nene

Radlo Device: BTS

Channel 9538
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Test Mode: HSPA+

Agiloas Spectrim aalyzi -

L T
ter Freg 1.852400000 GHz Center Fraq: 1852400000 GH1

aften: &0

#VBW 200 kHz
Oceupied Bandwidth
4.1486 MHz

11.806 kHz OBW Power
4.701 MHz x dB

Total Power

Transmit Freq Error
= dB Bandwidth

usc sTaLs

Trig: Free Bum HuwglHald: 4064166
: 40 afl

312118 A 18, 2024

Radie 5t Nene
Center Freg
1852400000

Radlo Device: BTS

; Span 1
#Sweep

30.4 dBm

C/14:24 4 18, 2024
Radie 528 Hene.

Radlo Device; ATS

H#VBW 200 kHz

Occupied Bandwidth
4.1466 MHz

Transmit Freq Error 7.714

x dB Bandwidth

Total Power

OBW Power
4,891 MHz x dB

Channel 9262

Contar Fraq; 1907500000 OH1
Trig: Free Rum HuvglHald: 06466
#dmen: 40 68

r

1,808 GHz
#Res BW 51 kHz

#VBW 200 kHz
Oceupied Bandwidth
4,1593 MHz

7.852 kHz OBW Power
4.804 MHz x dB

Total Power

Transmit Freq Error
= dB Bandwidth

usc ST

Channel 9400

315240 A 18, 2024
Radie 5t Nene

Radlo Device: BTS

; ‘Span 1
#Sweep

Channel 9538
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

3. Emission Bandwidth

Carrier frequency

Bandwidth of -26dBc

Mode Channel No. Power
(MHz) (MHz)
Release 99 1852.4 9262 4.68
Release 99 1880 9400 4.70
Release 99 1907.6 9538 4.71
Carrier frequenc Bandwidth of -26dBc
Mode (MHg) y Channel No. Power
(MHZz)
HSDPA 1852.4 9262 4.70
HSDPA 1880 9400 4.70
HSDPA 1907.6 9538 4.67
Carrier frequenc Bandwidth of -26dBc
Mode (MHg) y Channel No. Power
(MHz)
HSUPA 1852.4 9262 4.69
HSUPA 1880 9400 4.71
HSUPA 1907.6 9538 4.70
Carrier frequenc Bandwidth of -26dBc
Mode (MHg) y Channel No. Power
(MHz)
HSPA+ 1852.4 9262 4.70
HSPA+ 1880 9400 4.69
HSPA+ 1907.6 9538 4.69

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-57996183
Fax: 86-10-57996388

Page number: 25 of 59

V3.0.0




The fap

e e S,

No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Test Mode: Release 99

Agiloas Spectrim aalyzi -

SVEETHT I 127874 AN 18, 2024
Center Fraq; 1852800000 GHa Radls Sid: Nene
Trig: Free Bum HuwglHald: 186450
#dmen: 0 a8

L
ter Freg 1.852400000 GHz
Radlo Dovice: BTS

; Span 1
#VBW 200 kHz #Sweep

Oceupied Bandwidth
4.1441 MHz

6.222 kHz OBW Power
4.884 MHz x dB

Total Power 32.0 dBm

Transmit Freq Error
= dB Bandwidth

usa 1/File <PICTURE.PNG> saved

‘0L 57 7 2 1, 2024
Radie 516 Hene.

ohr
Hirg|Hold: 1004180

Radlo Device; BTS

H#VBW 200 kHz
Occupied Bandwidth
4.1491 MHz
Transmit Freq Error 3.258 kHz DBW Power
x dB Bandwidth 48 3 xdB

Total Power

M55 A File <PICTURE. PNG> saved

Channel 9262

Channel 9400
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L
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Radlo Davice: BTE

"S;')an ¥
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4.1591 MHz
Transmit Freq Error =1.602 kHz
= dB Bandwidth

Total Power 1.2 dBm

OBW Power
4.709 MHz x dB

usa AFile <PICTURE PNG> saved
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Test Mode: HSDPA

Agiloas Spectrim aalyzi -

L
ter Freg 1.852400000 GHz

Oceupied Bandwidth

EVEE T 5] L1743 A 18, 2024
Center Fraq; 1852800000 OH2 Radls Sta: Nene
Trig: Free Bum Huug|Hald: 4064166,
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usa - LiFile <PICTURE. PNG> saved
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Rdie 53 Nene.

SH00000 GHE
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Total Power

Transmit Freq Error
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M= JFile <PICTURE.PNG> saved

Agiloas Spectrim aalyzi -

L
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T 1 GHz
#Res BW 51 kHz

Oceupied Bandwidth
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#Sweep

#VBW 200 kHz

Total Power
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Test Mode: HSUPA

Agilon Spactium Aealyzer -
Center Fraq; 1852800000 OH2
Trig: Free Bum

#dmen: 40 8

L
ter Freg 1.852400000 GHz

#VBW 200 kHz
Oceupied Bandwidth
4.1482 MHz

Transmit Freq Error 8.716 kHz
= dB Bandwidth 4,

Total Power

OBW Power
2 MHz x dB

uss - LFile <PICTURE PNG> saved
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L4348 A 18, 2024
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Radlo Device: BT5
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#Sweep

31.0 dBm

D24 4 18, 2024
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H#VBW 200 kHz
Occupied Bandwidth
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4 kHz OBW Power
4.713 MHz x dB

Total Power

Transmit Freq Error
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M55 - L File <PICTURE . PNG> saved
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Center Fraq; 1907600000 GH2
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L
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OBW Power
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usa 1/File <PICTURE.PNG> saved
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Test Mode: HSPA+

Agiloas Spectrim aalyzi -

SVEETHT EIGH 03:12:78 AU 18, 2024
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Total Power
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usa AFile <PICTURE PNG> saved
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

4. Spurious Emissions at antenna terminal
Test Mode: Release 99

Ralloa Spactriim kel
KL 7 I
#Rvg Tyge: AMS.

; B :
Centor Freg 515.000000 MHz egHet I

Trig: Free Run
20

Center Freg
516000000

0.0 MHz
v

3 iz
#Res BIW 100 kHz FVBW 300 kHz

Aallont Spactrum kel
ik L

g Type: RIS

g 10.500000000 GHz g ol 0020

T

e TR e - | S U B . 7
v 47.53 ms (1001 pts)

#Res BW 1.0 MHz FVBW 3.0 MHz

& <PICTURE.PNG> saved

Channel 9262 30MHz~1GHz

Channel 9262 1GHz~20GHz

Test Mode: HSDPA

flosd Spectrum Asalyzes - Swept SA
i ¥
7 B - T

Ref O
Ref 30,00

Sl Ay i

Start 30.0 MHz Stop 1.0000 GHz
Sweep 92.73 ms (1001 pis)|

#Res BIW 100 kHz FVBW 300 kHz

Note: The signal beyond the limit is the signal transmitted by EUT.

A0S SpACTTU Al - Swapt Sh
o i B 5

Start 1.000 GHz.
#Res BIW 1.0 MHz
& <PICTURE PG> saved

Channel 9262 1GHz~20GHz

) st
FVBIN 3.0 MHz Sweep AT.53m

Channel 9262 30MHz~1GHz

Test Mode: HSUPA

Agiloed Spectrum Aealyzee - Swopt SA

i c i IDILTD | e A 18, 0ak
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o 51 ;
Center Freq 515.000000 MH
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Start 30.0 MHz
#Res BIN 100 KNz
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Note: The signal beyond the limit is the signal transmitted by EUT.

Agilosn Spectrum Asalyzes - Snapt SA

T - T
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AunglHold: 7000

FVBIN 3.0 MHz Sweep 47.53 m

#Res BW 1.0 MHz
File <PICTURE PNG> saved

Channel 9262 30MHz~1GHz

Channel 9262 1GHz~20GHz

Note: The signal beyond the limit is the signal transmitted by EUT.
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

5. Band Edges Compliance
Test Mode: Release 99

Balloa Spactrium Realyzer - Swept SA
0 o B . o
#Rvg Tyge: NS

1.850000000 Gtid _ HeglHold: 106400

Center 1850000 GH2
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Hivg Typs: RIS
AirglHela: 160¢80

Spa
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Test Mode: HSDPA

flosd Spectrum Asalyzes - Swept SA
i ¥
7 B -

Center 1.850000 GHz
#Res BIN 100 kHz SVBW 300 kHZ'

s sTans

L. Spectrum Asaly
Rl

Center 1.810000 GHz
#Res BIW 100 kHz

FVBIN 300 kHZ*
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Test Mode: HSUPA
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a v
L ; 3
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1.850000000 Gtid 5 eglHold: 106400
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FCC ID: APYHRO00334

250000 GHz |

31301 A2 18, 2024

A Type: AMS. TRatE
JuwglHald: 1064166 Tk

Trig: Fres Run
b oE

Wkl 1.8

51 kHz #VBW 150 kHZ* #5we

b v ; 3
Center Freg 1.910000000 GHz
b W

rium Aealyzor - Snept SA

#VBW 150 kHZ"

Hivg Type: RIS
HurglHold: 1064100

Channel 9262

Channel 9538

6. Frequency Sta

bility

Test Mode: Release 99
. Test Result (ppm)@NV
Name Temperature("C) Channel 9262 Channel 9400 Channel 9538
Release 99 -10 0.000 0.000 0.000
Release 99 0 0.001 0.000 0.000
Release 99 +10 0.000 0.000 0.000
Release 99 +20 0.000 0.000 0.000
Release 99 +30 0.000 0.000 0.000
Release 99 +40 0.000 0.000 0.001
Release 99 +55 0.000 0.000 0.000
Test Result (ppm)@NT
Name Voltage Channel 9262 Channel 9400 Channel 9538
Release 99 LV 0.000 0.000 0.000
Release 99 HV 0.000 0.000 0.000
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No.: SRTC2024-9004(F)-24062805(B)

F

CC ID: APYHRO00334

Test Mode: HSDPA

Test Result (ppm)@NV

Name Temperature("C) Channel 9262 Channel 9400 Channel 9538
Subtest1 210 0.000 0.000 0.000
Subtest1 0 0.000 0.000 0.000
Subtest1 +10 0.000 0.000 0.000
Subtest1 +20 0.000 0.000 0.000
Subtest1 +30 0.000 0.000 0.000
Subtest1 +40 0.000 0.000 0.000
Subtest1 +55 0.000 0.000 0.000

Test Result (ppm)@NT

Name Voltage Channel 9262 Channel 9400 Channel 9538
Subtest1 LV 0.000 0.000 0.000
Subtest1 HV 0.000 0.000 0.000

Test Mode: HSUPA
. Test Result (ppm)@NV

Name Temperature("C) Channel 9262 Channel 9400 Channel 9538
Subtest1 210 0.001 0.001 0.000
Subtest1 0 0.000 0.000 0.000
Subtest1 +10 0.000 0.000 0.000
Subtest1 +20 0.000 0.001 0.000
Subtest1 +30 0.000 0.000 0.000
Subtest1 +40 0.001 0.000 0.000
Subtest1 +55 0.000 0.000 0.000

Test Result (ppm)@NT

Name Voltage Channel 9262 Channel 9400 Channel 9538
Subtest1 LV 0.001 0.000 0.000
Subtest1 HV 0.000 0.000 0.000
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S No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

7. Peak-Average Ratio
Test Mode: Release 99

0L T2 22 PR 18, 2024
GHz Radic 1 Hene
Eounts:1.00 MA.0G Mpt

OL00:15 AU 18, 2024
i Radls Std Nene
Eounts: 180 MA.00 Mpt

Average Power

53.26 % at 0dB

Average Power

Center Freg

53.24 % at 0dB

TS

Channel 9262

Channel 9400

Agiloat Spactrum e

i L ST 3 TILCA T A 18, 2024
enter Freq 1.0076( Center Freq) 1907600000 GH3 Radlo Std: None

Center Freq 1.807600000 GHz Trig Frua Ramt Counta: .00 MO0 Mat

Bhten: 30 ¢8

Average Power

22,78 dBm
53.48 % at 0dB

sTs

Channel 9538

The State Radio_monitoring_center Testing Center (SRTC) Page number: 34 of 59

Tel: 86-10-57996183
Fax: 86-10-57996388 V3.0.0



[ AR R e i e

No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Test Mode: HSDPA

Agfloet Spuctrium Aol - Punwar Stat CCIF
kL i i

E T, 3 0L:18:23 P 18, 2024
Cnter Fraq: 18528600000 OH2 Radis St Hene
Eaunts: 100 MA.00 Mpt

L
Cel

Average Power

21.99 dBm
48.22 % at 0dB

s TS

TN
Center Freq 1

‘012148 PP 2 1, 2024
Rdie 526 Hene.

Conter Froq; 1550000000 Gz
Trig: Free Bun
Fhtmen; 30 o8

Counts:A 00 MG Mpt

Average Power

21.72dBm
48.18 % at 0dB

= TS

Channel 9262

Channel 9400

Agiloes Spectrum Realyzee - Pwer Stk CCUF
- . .

L 40 P 18, 2024
Tk Fadis Std: Nene
Eaunts: 1,00 M1.00 Mpt

L
Cel

Average Power

21.46 dBm
48.15 % at 0dB

= stms

Channel 9538
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Test Mode: HSUPA

Agfloet Spuctrium Aol - Punwar Stat CCIF
kL i i

E T, 3 OLA4Z7 A 18, 2024
Center Fraq: 1852800000 OH2 Radle Std: Neas
Eaunts: 100 MA1.00 Mpt

L
Cel

Average Power

22,52 dBm
48.38 % at 0dB

s STATS

TN
Center Freq 1

CEA73 A4 10, 2024
Radie 56 Hene.

Conter Froq: 1550000000 GHz
Trig: Free Bun
Fhtmen; 30 a8

Eounts:A 0 MA.0G Mpt

Average Power

22,24 dBm
48.58 % at 0dB

= ST

Channel 9262

Channel 9400

Agiloes Spectrum Realyzee - Pwer Stk CCUF
- . .

CRTAZA A 18, 2024
Tt Radls Sté: Nene
Eaunts: 1,00 MA.00 Mpt

L
Cel

Average Power

21.94 dBm
48.67 % at 0dB

= stmE

Channel 9538
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e No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

8. Effective Radiated Power and Effective Isotropic Radiated Power

Carrier Conducted
Mode frequency Channel No. Power EF?(I?éIﬂ;QP ERI?\;\IIE)IRP
(MHZz) (dBm)
Release 99 | RMC,12.2kbps 1852.4 9262 22.36 20.46 0.1
Release 99 | RMC,12.2kbps 1880 9400 22.75 20.85 0.122
Release 99 | RMC,12.2kbps 1907.6 9538 22.18 20.28 0.107
Carrier Conducted
Mode frequency Channel No. Power ER(’(I;’éIi!I)?P ERTﬁ)IRP
(MHZz) (dBm)
HSDPA Subtest1 1852.4 9262 21.25 19.35 0.086
HSDPA Subtest1 1880 9400 21.71 19.81 0.096
HSDPA Subtest1 1907.6 9538 21.15 19.25 0.084
HSDPA Subtest2 1852.4 9262 20.85 18.95 0.079
HSDPA Subtest2 1880 9400 21.31 19.41 0.087
HSDPA Subtest2 1907.6 9538 20.76 18.86 0.077
HSDPA Subtest3 1852.4 9262 20.74 18.84 0.077
HSDPA Subtest3 1880 9400 21.23 19.33 0.086
HSDPA Subtest3 1907.6 9538 20.65 18.75 0.075
HSDPA Subtest4 1852.4 9262 20.75 18.85 0.077
HSDPA Subtest4 1880 9400 21.23 19.33 0.086
HSDPA Subtest4 1907.6 9538 20.66 18.76 0.075
Carrier Conducted
Mode frequency Channel No. Power ER(’(I;’éIiI]I)?P ERT\;E)IRP
(MHz) (dBm)
HSUPA Subtest1 1852.4 9262 21.36 19.46 0.088
HSUPA Subtest1 1880 9400 21.59 19.69 0.093
HSUPA Subtest1 1907.6 9538 21.36 19.46 0.088
HSUPA Subtest2 1852.4 9262 19.34 17.44 0.055
HSUPA Subtest2 1880 9400 19.60 17.70 0.059
HSUPA Subtest2 1907.6 9538 19.36 17.46 0.056
HSUPA Subtest3 1852.4 9262 20.37 18.47 0.070
HSUPA Subtest3 1880 9400 20.57 18.67 0.074
HSUPA Subtest3 1907.6 9538 20.34 18.44 0.070
HSUPA Subtest4 1852.4 9262 19.00 17.10 0.051
HSUPA Subtest4 1880 9400 19.21 17.31 0.054
HSUPA Subtest4 1907.6 9538 19.04 17.14 0.052
HSUPA Subtest5 1852.4 9262 21.36 19.46 0.088
HSUPA Subtest5 1880 9400 21.55 19.65 0.092
HSUPA Subtest5 1907.6 9538 21.38 19.48 0.089
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334
Carrier Conducted
Mode frequency Channel No. Power ER(’(I;’éIiI]I)?P ERT\;E)IRP
(MHZz) (dBm)
HSPA+ QPSK 1852.4 9262 21.04 19.14 0.082
HSPA+ QPSK 1880 9400 21.47 19.57 0.091
HSPA+ QPSK 1907.6 9538 20.92 19.02 0.080
HSPA+ 16QAM 1852.4 9262 21.04 19.14 0.082
HSPA+ 16QAM 1880 9400 21.46 19.56 0.090
HSPA+ 16QAM 1907.6 9538 20.92 19.02 0.080
WCDMA Band V
1.  RF Power Output
Mode Carrle(rlvml‘rl_elg)uency Channel No. RF Pcz\(ljvl?,err’n C))utput
Release 99 RMC,12.2kbps 826.4 4132 23.93
Release 99 RMC,12.2kbps 836.6 4183 2416
Release 99 RMC,12.2kbps 846.6 4233 2412
Mode Carrle(rlvml‘rl_elg)uency Channel No. RF Pcz\évBe:n C))utput
HSDPA Subtest1 826.4 4132 23.02
HSDPA Subtest1 836.6 4183 23.19
HSDPA Subtest1 846.6 4233 23.12
HSDPA Subtest2 826.4 4132 22.60
HSDPA Subtest2 836.6 4183 22.82
HSDPA Subtest2 846.6 4233 22.71
HSDPA Subtest3 826.4 4132 22.52
HSDPA Subtest3 836.6 4183 22.71
HSDPA Subtest3 846.6 4233 22.50
HSDPA Subtest4 826.4 4132 22.53
HSDPA Subtest4 836.6 4183 22.70
HSDPA Subtest4 846.6 4233 22.59
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334
Mode Carrie(rl\;l‘ﬁg)uency Channel No. RF Pcz\évg:n?utput
HSUPA Subtest1 826.4 4132 23.06
HSUPA Subtest1 836.6 4183 23.18
HSUPA Subtest1 846.6 4233 23.18
HSUPA Subtest2 826.4 4132 21.06
HSUPA Subtest2 836.6 4183 21.22
HSUPA Subtest2 846.6 4233 21.17
HSUPA Subtest3 826.4 4132 22.06
HSUPA Subtest3 836.6 4183 22.23
HSUPA Subtest3 846.6 4233 22.19
HSUPA Subtest4 826.4 4132 20.95
HSUPA Subtest4 836.6 4183 21.07
HSUPA Subtest4 846.6 4233 21.01
HSUPA Subtest5 826.4 4132 23.05
HSUPA Subtest5 836.6 4183 23.22
HSUPA Subtest5 846.6 4233 23.16
Mode Carrie(rl\;l‘ﬁg)uency Channel No. RF Pcz\évg:n?utput
HSPA+ QPSK 826.4 4132 21.82
HSPA+ QPSK 836.6 4183 21.67
HSPA+ QPSK 846.6 4233 21.80
HSPA+ 16QAM 826.4 4132 21.95
HSPA+ 16QAM 836.6 4183 21.82
HSPA+ 16QAM 846.6 4233 2212
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No.: SRTC2024-9004(F)-24062805(B)

FCC ID: APYHRO00334

2. Occupied Bandwidth

Mode Carrle(r'vll‘r:g)uency Channel No. BandW|dtr(1 I\;If-| 2)9% Power
Release 99 826.4 4132 413
Release 99 836.6 4183 413
Release 99 846.6 4233 4.14
Mode Carrle(rlvll‘rﬁg)uency Channel No. BandW|dtr(1 I\;I)If-l 2)9% Power
HSDPA 826.4 4132 4.14
HSDPA 836.6 4183 4.14
HSDPA 846.6 4233 415
Mode Carrle(rlvll‘rﬁg)uency Channel No. BandW|dtr(1 I\;I)If-l 2)9% Power
HSUPA 826.4 4132 413
HSUPA 836.6 4183 4.14
HSUPA 846.6 4233 415
Mode Carrle(rlvil’ﬁg)uency Channel No. BandW|dtr(1l\jl>Lg§)% Power
HSPA+ 826.4 4132 413
HSPA+ 836.6 4183 4.14
HSPA+ 846.6 4233 4.15
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Test Mode: Release 99

SOOMH:
JuvglHald: 1664160

#VBW 200 kHz

Oceupied Bandwidth Total Power

4.1256 MHz
Transmit Freq Error 10.837 kHz OBW Power
x dB Bandwidth 4.8 x dB

usa sTas

297 A 18, 2024
Radic 51 Nene

Radio Device: BTS

‘0373173 A 4 1, 2024

CenterFreg
B8 800000

T Radis St Hene
Aurg|Hold: 100480
Radia Davice: BTS

#VEBW 200 kHz

Occupied Bandwidth Total Power

4.1327 MHz
357 kHz ~ OBW Power
x dB

Channel 4132

Contar Fraq B 800MAMH:
JueglHald: 1064166,

#YBW 200 kHz

Channel 4183

337 AR 18, 2024
Radie 518 Neas

Radlo Device: BTE

; Span 1
#Sweep

Occupied Bandwidth Total Power 32.4 dBm

4.1436 MHz
Transmit Freq Error -10.392 kHz OBW Power
= dB Bandwidth 4.703 MHz x dB

usa sTans

Channel 4233
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Test Mode: HSDPA

OOAMH:
Juvg|Hald: 084166,

#VBW 200 kHz
Oceupied Bandwidth Total Power
4,1389 MHz
11.403 kHz OBW Power
4.807 MHz x dB

Transmit Freq Error
= dB Bandwidth

DRz 7 P 18, 2024
Radie 51 Nens

Radio Duvice: BTS

; Span 1
#Sweep

30.8 dBm

CAZ8:3L 7 4 10, 2024
Radie 526 Hone.

T
HurglHold: 1004180

Radlo Davice: ATS

H#VBW 200 kHz

Occupied Bandwidth Total Power
41417 MHz

Transmit Freq Error 3.143 kHz DBW Power
* dB Bandwidth MHz x dB

s TS

Contar Fraq 826 800MMH:
Juvg|Hald: 004166

#VBW 200 kHz
Oceupied Bandwidth Total Power
4.1451 MHz
Transmit Freq Error kHz OBW Power
x dB Bandwidth 684 MHz x dB

s E

Channel 4183

TAZ2 24 A 18, 2024
Radie 51 Hene

Radio Device: BTS

; Span 1
#Sweep

30.9 dBm

Channel 4233
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Test Mode: HSUPA

Conter Fraq EBA000MH:
ree Bum Juvg|Hald: 864106
: 40 a8l

#VBW 200 kHz

111200 2M 115 2029
Radle 5t Hene

Radlo Device: 515

; Span 1
#Sweep

Oceupied Bandwidth Total Power 31.3 dBm

4.1341 MHz
Transmit Freq Error 9.50% kHz OBW Power
= dB Bandwidth 4.877 MHz x dB

usc ST

L1872 AM 0415, 2024
Radie 526 Hene.

BOOOINHT
Hurg|Hold: 1064100

Radlo Davice; BTS

#VBW 200 kHz

Occupied Bandwidth Total Power

4.1406 MHz
3.572kHz  OBW Power
x dB

Channel 4132

Contar Fraq BE800MIMH:
Jueg|Hald: 1864100

#VBW 200 kHz

Channel 4183

1131 4M 015 7029
Radie 5t Nene

Radlo Devics: BTS

; Span 1
#Sweep

Occupied Bandwidth Total Power 31.3 dBm

4.1453 MHz
Transmit Freq Error b kHz OBW Power
= dB Bandwidth 4,801 MHz x dB

usc sraus

Channel 4233
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Test Mode: HSPA+

027002 A4 18, 2024
Radie 51 Nons

Radlo Duvics: BTE

Center Fre
B26. 400000 M+

; ‘Span 1
#Sweep

#VBW 200 kHz

Oceupied Bandwidth Total Power 30.8 dBm

41272 MHz
Transmit Freq Error 8.061 kHz
x dB Bandwidth 4,683 MHz

OBW Power
% dB

s s1s:

C2:%0 7 A 4 18, 2024
Radie 516 Hene.

Radlo Device: BTS

H#VBW 200 kHz

Occupied Bandwidth Total Power
4,1394 MHz
3.941 kHz

B9 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

uss TS

Channel 4132

Channel 4183

D271 A 18, 202

Radie 51 Hene
Center Freg
BB E00000 M

Contar Fraq B 800MAMH:
JueglHald: 1064166
Fadls Device: BTS

#VBW 200 kHz

Total Power

Oceupied Bandwidth
4.1528 MHz
01 kHz
MHz

OBW Power
% dB

Transmit Freq Error
= dB Bandwidth

usc stas

Channel 4233
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

3. Emission Bandwidth

Carrier frequenc Bandwidth of -26dBc
Mode q y Channel No. Power
(MHz) (MHz)
Release 99 826.4 4132 4.68
Release 99 836.6 4183 4.68
Release 99 846.6 4233 4.70
Carrier frequenc Bandwidth of -26dBc
Mode quency Channel No. Power
(MHz) (MHz)
HSDPA 826.4 4132 4.70
HSDPA 836.6 4183 4.67
HSDPA 846.6 4233 4.66
Carrier frequenc Bandwidth of -26dBc
Mode q y Channel No. Power
(MHz) (MHz)
HSUPA 826.4 4132 4.68
HSUPA 836.6 4183 4.67
HSUPA 846.6 4233 4.69
Carrier frequenc Bandwidth of -26dBc
Mode q y Channel No. Power
(MHz) (MHz)
HSPA+ 826.4 4132 4.68
HSPA+ 836.6 4183 4.69
HSPA+ 846.6 4233 4.68
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Test Mode: Release 99

E] 03000 AU 18, 2024
400000 MHz Radis Std: Nene
JuvglHald: 1664160
Fadis Device: BTS

#VBW 200 kHz

Oceupied Bandwidth Total Power
4.1256 MHz

Transmit Freq Error 10.837 kHz OBW Power

x dB Bandwidth 4.8 x dB

uss - LFile <PICTURE PNG> saved BTAILS

‘T332 FIA U 10, 2024
Radie 526 Hene.

T
Aurg|Hold: 100480

Radlo Dovice; BTS

#VBW 200 kHz
Occupied Bandwidth Total Power
4.1327 MHz
Transmit Freq Error 357 KHz DBW Power
x dB Bandwidth 68 xdB

M5 - LiFile <PICTURE. PNG> saved

Channel 4132

40 A 18, 2024
Radie 51 Nene

Contar Fraq B 800MAMH:
JueglHald: 1064166
Radls Devica: BT5

; Span 1
#YBW 200 kHz #Sweep

Oceupied Bandwidth Total Power 32.4 dBm
4.1436 MHz

Transmit Freq Error -10.392 kHz OBW Power

= dB Bandwidth 4.703 MHz x dB

s LFile <PICTURE PNG> saved
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Test Mode: HSDPA

DA 00 M 18, 2024
400000 Mz Radls Sta: ene
Huvg|Hald: 084166
Radls Device: BTS

; Span 1
#VBW 200 kHz #Sweep

Oceupied Bandwidth Total Power 30.8 dBm
4,1389 MHz

11.403 kHz OBW Power
4.807 MHz x dB

Transmit Freq Error
= dB Bandwidth

uss - LFile <PICTURE PNG> saved

CAZ:40 P9 14 10, 2024
Radic 56 Hens.

BOOOINHT
HurglHold: 1004180

Radio Davice: BTS

#VBW 200 kHz

Occupied Bandwidth Total Power

41417 MHz

Transmit Freq Error 3.143 kHz DBW Power
% dB Bandwidth = dB

M= L File <PICTURE.PNG> saved

Channel 4132

Channel 4183

D32 3 A 18, 2024
Radie 518 Nene

Contar Fraq 826 800MMH:
JuuglHald: 04166
Radls Device: 875

#VBW 200 kHz
Oceupied Bandwidth Total Power
4.1451 MHz
Transmit Freq Error kHz OBW Power
= dB Bandwidth 66 x dB

s i, File <PICTURE PNG> saved
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Test Mode: HSUPA

113217 2M 115 2029

Cunter Fraq. §26 400000 MHz Radie 5t None

ree Bum Juvg|Hald: 864100
: 40 ol Radls Device: BTS

#VBW 200 kHz

Oceupied Bandwidth
4.1341 MHz
Transmit Freq Error 9.50% kHz
= dB Bandwidth

Total Power

OBW Power
4.877 MHz x dB

usa 1/File <PICTURE.PNG> saved

L1810 AM 0415, 024
Radie 52 Hens.

MH
Hurg|Hold: 1004180

Radio Davice: BTS

H#VBW 200 kHz
Occupied Bandwidth
4.1406 MHz
Transmit Freq Error 3.572 kHz DBW Power
* dB Bandwidth MHz x dB

Total Power

M5 L File <PICTURE. PRG> saved

Channel 4132

Channel 4183

SVEETHT IGH HZ3 AW 1T 20
Conter Fraq) 546,800000 MHz Radls Std: Nene
Trig: Free Rum Jucg|Hald: 1864100
: 40 alt
Center Freq

Adten: &0 Radlo Device: BTS

#VBW 200 kHz

Oceupied Bandwidth

Total Power
4.1453 MHz

Transmit Freq Error b kHz OBW Power

= dB Bandwidth 4,801 MHz x dB

usa - LiFile <PICTURE. PNG> saved
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Test Mode: HSPA+

C270:10 A 18, 2024

Cantat Fraq, 26 Radle 51 Nens

SOIMH:
Trig: Free Rum JuvglHald: 1064166
#faven: 40 o8 Radls Device: BTS

.

“Span 10 NH;
#VBW 200 kHz #Sweep 50 ms|

Oceupied Bandwidth Total Power
41272 MHz

Transmit Freq Error B OBW Power

= dB Bandwidth

s ., File <PICTURE PNG> saved

M= JFile <PICTURE.PNG> saved

C2 7204 7 14 18, 2024

Il centerFred
| = 500000

Radle 526 Hone.

BOOOINHT
Aurg]Hold: 106480
Radio Davice: 875

B ] “Span 10 Mz
#VBIN 200 kHz #Eweep 50 ms [l

Occupied Bandwidth Total Power

4,1394 MHz
3.841 kHz OBW Power
4,689 MHz x dB

Channel 4183

Agfloet Spuctium Aol -
¥ c

T 027320 A 19, 2024
enter Froq z D000 Radls St Hens

Radlo Device: BTS

#YBW 200 kHz
Ocecupied Bandwidth Total Power 30.9 dBm
4.1528 MHz

Transmit Freq Error -3.101 kHz OBW Power
= dB Bandwidth 4,676 MHz x dB

s ., File <PICTURE PNG> saved
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

4. Spurious Emissions at antenna terminal
Test Mode: Release 99

Ralloa Spactriim kel
FL I o
HRivg Type: RMS.

¥ ¢
Center Freq 515.000000 MHz Pty

Trig: Free Run

Start J00MHz

#Res BIW 100 kHz FVBW 300 kHz

Aallont Spactrum kel
B .

i " B 9
Center Freq 10.500000000 GHz

BW 1.0 MHz #VBW 3.0 MHz Swee|

File <PICTURE PNG> saved

Channel 4132 30MHz~1GHz

Channel 4132 1GHz~20GHz

Note: The signal beyond the limit is the signal transmitted by EUT.

Test Mode: HSDPA

Agiloed Spectrum Aealyzee - Swopt SA
7L R B T 1Dl 02141 A 18, e
g Type: RMS Tt

AwglHold-200 T

.CI:I'HGI Freq 515.000000 MHz
Trig: Free Run
n: 30 il

‘Stop 1.0000 GHz,
Sweep 92.73 001 pts}

FVBW 300 kHz

Waieg Typa: RMS
AunglHola: 2000

Start 1.000 GHz. ) Stop 20,000 GHz
#Res BIW 1.0 MHz #VBW 3.0 MHz Sweep 47.53 ms (1001 pts)

=PICTURE PHG> saved =

Channel 4132 30MHz~1GHz

Channel 4132 1GHz~20GHz

Note: The signal beyond the limit is the signal transmitted by EUT.

Test Mode: HSUPA

BIIDGR SpACtTim AsalyZ - Swept A
7 B -

A Typs: RS
fuwglHold: 20020

Start 30.0 MHz
#Res BIW 100

FVBW 300 kHz

A0S SpACTTU Al - Swapt Sh
bk T B 5

#Avg Typs: RIS
AuglHola: 20020

|

FVBIN 3.0 MHz

#Res BW 1.0 MHz
s i File <PICTURE. PNG> saved

Channel 4132 30MHz~1GHz

Channel 4132 1GHz~20GHz

Note: The signal beyond the limit is the signal transmitted by EUT.

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-57996183
Fax: 86-10-57996388

Page number: 50 of 59

V3.0.0




[ o R T T

No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

5. Band Edges Compliance
Test Mode: Release 99

R Type: RIS
Trig: Free Run JueglHald: 4064166

Center 824.000 M
#Res BIN 51 kHz #VBW 150 KHZ' #Sweep 4.

Center 840.000 MHz
R

BW 51kHz

Hivg Type: RIS
HurglHold: 1064180

#VBW 150 kHZ" #5weep 4.800 ms (1001 pts)

sTATLE

Channel 4132

Channel 4233

Test Mode: HSDPA

o 51
Center Freg 8

Center 524,000 MHz i " Span 10.00 MH
#Res BIN 100 K SVBW 300 kHz' #Sweep 4.200 mis (1001 pts)

e 7T B
Center Freg

ter 849,000 MHz
< BIN 100 kI

‘oozaz1 10, 0
B Freguency.

Center Fred
B45,000000 14

g Typs: RIS
Trig: Free Bun AurglHold: 106180

FVBIN 300 kHZ*

sTanG

Channel 4132

Test Mode: HSUPA

Hhug Type: RS
HuuglHald: 1064160

10.00 MKz
FVBW 300 kHz* )

Sp:
#Sweep 4.800 ms (1001 pts),

Aallont Spactrum kel

Hiivg Type: RIS
HurglHold: 100¢80

Span 10.00 hiHz
#VEW 300 KHZ' #Sweep 4.800 ms (1001 pis)

Channel 4132

Channel 4233
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Test Mode: HSPA+

Agiloes Spectn Swopt S
L

FVBW 150 kHz"

Trig: Free Run

R Type: RIS
JuwglHald: 4064166

Hivg Typ: RIS
HurglHold: 1064100

#VBW 150 kHZ"

Channel 4132

Channel 4233

6. Frequency Stability

Test Mode: Release 99

Test Result (ppm)@NV

Name Temperature("C) Channel 4132 Channel 4183 Channel 4233
Release 99 10 0.001 0.001 0.001
Release 99 0 0.001 0.001 0.001
Release 99 +10 0.001 0.001 0.001
Release 99 +20 0.001 0.001 0.001
Release 99 +30 0.001 0.001 0.001
Release 99 +40 0.001 0.001 0.001
Release 99 +55 0.001 0.001 0.001

Test Result (ppm)@NT

Name Voltage Channel 4132 Channel 4183 Channel 4233
Release 99 LV 0.001 0.001 0.001
Release 99 HV 0.001 0.000 0.001
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Test Mode: HSDPA

Test Result (ppm)@NV

Name Temperature(*C) Channel 4132 Channel 4183 Channel 4233
Subtest1 210 0.001 0.001 0.000
Subtest1 0 0.000 0.000 0.001
Subtest1 +10 0.001 0.001 0.001
Subtest1 +20 0.001 0.001 0.001
Subtest1 +30 0.001 0.001 0.001
Subtest1 +40 0.001 0.001 0.001
Subtest1 +55 0.001 0.001 0.001

Test Result (ppm)@NT

Name Voltage Channel 4132 Channel 4183 Channel 4233
Subtest1 LV 0.000 0.000 0.001
Subtest1 HV 0.000 0.001 0.001

Test Mode: HSUPA
. Test Result (ppm)@NV

Name Temperature(*C) Channel 4132 Channel 4183 Channel 4233
Subtest1 210 0.001 0.001 0.001
Subtest1 0 0.001 0.001 0.001
Subtest1 +10 0.001 0.001 0.001
Subtest1 +20 0.001 0.001 0.001
Subtest1 +30 0.001 0.001 0.001
Subtest1 +40 0.001 0.001 0.001
Subtest1 +55 0.001 0.001 0.001

Test Result (ppm)@NT

Name Voltage Channel 4132 Channel 4183 Channel 4233
Subtest1 LV 0.001 0.001 0.001
Subtest1 HV 0.001 0.001 0.000
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

7. Peak-Average Ratio
Test Mode: Release 99

033020 A 18, 2024
MHz Radie Std: Hene
Eaunts: 1,00 MA.00 Mpt

Average Power

23.85 dBm
52.94 % at 0dB

‘T2 A 10, 202

2 Radie 526 Hene.

Counts:1.00 MG Mpt

Average Power

23,80 dBm
53.13 % at 0dB

Agiloat Spactriim ke

i hL I SENGE T 3 O3] A 18, 2024
eriled 3. > Cnter Freq; 846,800000 MHz Radls 5té: Neas

Center Freq 84 LT,

Average Power

23.94 dBm
52.72 % at 0dB

s sTATLS:

Channel 4183

Channel 4233
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Test Mode: HSDPA

Agfloet Spuctrum Aol - Punwar Stat CCIF
T i

E HT 3 DA A1 A 18, 2024
Center Freq; §28 400000 MHz Radle Std: Nene
Eaunts: 1,00 M .00 Mpt

Average Power

22.39 dBm : :

48.21 % at 0dB

i LG ALIT CAZ30; 18 P 2l 18, 2024
Center Freq: 536 800000 MHz Radio S1: None
Trig: Free Bun Countz:1.00 MHLEG Mpt

Average Power

22.33dBm - CenterFreq
48.28 % at 0dB

BIE 00000 Mt

Channel 4183

DA3:13 P 18, 2024
MHz Radis 5t4 Nens
Eaunts: 1,00 M.00 Mpt

Average Power

22.44 dBm
48.06 % at 0dB
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No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Test Mode: HSUPA

111279 2M 1415 2024
Radie 5t Nene

Average Power

22,71 dBm
48.18 % at 0dB

s stins

1171870 AM 1415, 024

2 Radis 526 Hene.

Counts:4.00 MH.00 Mpt

Average Power

22,64 dBm
48.11 % at 0dB

Channel 4132

Channel 4183

Agfloet Spuctrium Aol Punwar Stat CCIF
¥ T p

KL 112400 &M 115 2024

M Radis Sté Nens
£ aunts:4.00 MA.00 Mpt

Average Power

22,74 dBm
48.42 % at 0dB

Channel 4233
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e No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

8. Effective Radiated Power and Effective Isotropic Radiated Power

Carrier Conducted
Mode frequency Channel No. Power EF?(I?éIﬂ;QP ERI?\;\IIE)IRP
(MHZz) (dBm)
Release 99 | RMC,12.2kbps 826.4 4132 23.93 17.28 0.053
Release 99 | RMC,12.2kbps 836.6 4183 24.16 17.51 0.056
Release 99 | RMC,12.2kbps 846.6 4233 2412 17.47 0.056
Carrier Conducted
Mode frequency Channel No. Power ER(’(I;’éIi!I)?P ERTﬁ)IRP
(MHZz) (dBm)
HSDPA Subtest1 826.4 4132 23.02 16.37 0.043
HSDPA Subtest1 836.6 4183 23.19 16.54 0.045
HSDPA Subtest1 846.6 4233 23.12 16.47 0.044
HSDPA Subtest2 826.4 4132 22.60 15.95 0.039
HSDPA Subtest2 836.6 4183 22.82 16.17 0.041
HSDPA Subtest2 846.6 4233 22.71 16.06 0.040
HSDPA Subtest3 826.4 4132 22.52 15.87 0.039
HSDPA Subtest3 836.6 4183 22.71 16.06 0.040
HSDPA Subtest3 846.6 4233 22.50 15.85 0.038
HSDPA Subtest4 826.4 4132 22.53 15.88 0.039
HSDPA Subtest4 836.6 4183 22.70 16.05 0.040
HSDPA Subtest4 846.6 4233 22.59 15.94 0.039
Carrier Conducted
Mode frequency Channel No. Power ER(’(I;’éIiI]I)?P ERT\;E)IRP
(MHz) (dBm)
HSUPA Subtest1 826.4 4132 23.06 16.41 0.044
HSUPA Subtest1 836.6 4183 23.18 16.53 0.045
HSUPA Subtest1 846.6 4233 23.18 16.53 0.045
HSUPA Subtest2 826.4 4132 21.06 14.41 0.028
HSUPA Subtest2 836.6 4183 21.22 14.57 0.029
HSUPA Subtest2 846.6 4233 21.17 14.52 0.028
HSUPA Subtest3 826.4 4132 22.06 15.41 0.035
HSUPA Subtest3 836.6 4183 22.23 15.58 0.036
HSUPA Subtest3 846.6 4233 22.19 15.54 0.036
HSUPA Subtest4 826.4 4132 20.95 14.30 0.027
HSUPA Subtest4 836.6 4183 21.07 14.42 0.028
HSUPA Subtest4 846.6 4233 21.01 14.36 0.027
HSUPA Subtest5 826.4 4132 23.05 16.40 0.044
HSUPA Subtest5 836.6 4183 23.22 16.57 0.045
HSUPA Subtest5 846.6 4233 23.16 16.51 0.045
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A, No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334
Carrier Conducted
Mode frequency Channel No. Power ER(’(I;’éIiI]I)?P ERT\;E)IRP
(MHZz) (dBm)
HSPA+ QPSK 826.4 4132 21.82 15.17 0.033
HSPA+ QPSK 836.6 4183 21.67 15.02 0.032
HSPA+ QPSK 846.6 4233 21.80 15.15 0.033
HSPA+ 16QAM 826.4 4132 21.95 15.30 0.034
HSPA+ 16QAM 836.6 4183 21.82 15.17 0.033
HSPA+ 16QAM 846.6 4233 22,12 15.47 0.035
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APPENDIX B — TEST DATA OF RADIATED EMISSION

Radiated Spurious Emissions
Note1: The worst channel results are reflected in the report.

No.: SRTC2024-9004(F)-24062805(B)
FCC ID: APYHRO00334

Note2: The scanned graph represents the maximum of both horizontal and vertical
polarizations and is not a single horizontal or vertical polarization scan.

WCDMA band Il

Test result:

WCDMA Mode:

Channel 9400

Frequency Power Limited Polarization

(MHz) (dBm) (dBm)
1164.00 -79.76 -13 Vertical
1534.00 -76.48 -13 Vertical
2398.00 -77.73 -13 Vertical
3114.00 -81.75 -13 Vertical
3579.00 -79.98 -13 Vertical
5226.00 -85.89 -13 Vertical

WCDMA band V

Test result:

WCDMA Mode:

Channel 4183

Frequenc Power Limited "
(I\(jIHz) y (dBm) (dBm) Polarization

1140.00 -80.07 -13 Vertical
1494.00 -76.14 -13 Vertical
2364.00 -78.10 -13 Vertical
3114.00 -82.18 -13 Vertical
3528.00 -80.36 -13 Vertical
4686.00 -87.56 -13 Vertical

---End of Test Report---
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